
WASTEWATER TREATMENT 
TECHNOLOGIES – A BASIC GUIDE

WRC Report No. TT 651/15 
ISBN 978-1-4312-0725-1



2

Obtainable from
Water Research Commission

Private Bag X03
Gezina, 0031

orders@wrc.org.za or download from www.wrc.org.za

The publication of this report emanates from a project entitled 
Wastewater Treatment Technologies – A basic guide (WRC Project No. 

K8/1106).

DISCLAIMER

This report has been reviewed by the Water Research Commission 
(WRC) and approved for publication. Approval does not signify that 

the contents necessarily reflect the views and policies of the WRC 
nor does mention of trade names or commercial products constitute 

endorsement or recommendation for use.

© Water Research Commission
[...]
step microbiological reaction in which ammonia nitrogen 
is converted into nitrite by Nitrosomonas bacteria 
and subsequently into nitrate by Nitrobacter bacteria. 
In the denitrification process the produced nitrate is 
converted into harmless nitrogen gas. Nitrogen is present 
in wastewater in several forms, the important ones 
being organic nitrogen (both soluble and particulate), 
ammonium/ammonia and possibly some nitrate. In the 
activated sludge process several reactions may occur, 
that will change the form of the nitrogenous matter via 
ammonification, nitrification and denitrification. 

For this reason nitrification is a requirement of South 
African effluent standards and both ammonia and nitrate 
must be measured in the final effluent.

5.2.1.1  Modified Ludzack-Ettinger (MLE)

The modified Ludzack-Ettinger process includes an 
aeration tank which is split into two compartments: one 
being un-aerated but mixed, and the other aerated and 
mixed. Ammonia and reduced nitrogen are oxidized in the 
aerobic compartment of the BNR reactor.

5.2.1.2 Oxidation ditch activated sludge 
with alternating aerobic and 
anaerobic zones

The oxidation ditch activated sludge process has an 
oxidation ditch which is typically constructed as relatively 
shallow, broad channels in which the biomass is kept in 
suspension by brushes and other mechanical devices. The 
oxidation ditch has different sections of aerated and un-
aerated sections through which the liquor passes.

Did you know that if ammonia is 
not converted to nitrates within 
the ASP, the conversion will take 
place in the receiving water 
body (the river or dam) using up 
available dissolved oxygen and 
creating an oxygen shortage in 
the water leading to fish kills!

Molecular Nitrogen gas (N2)
Boundary of activated 

sludge system

Nitrogen in the 
effluent 

(dissolved)Influent nitrogen:

Nitrogen in excess sludge (Nl) 
(solid)

Nitrification

Denitrification
Nitrate

Ammonification

Ammonium

Organic nitrogen

Assimilation



20

5.3 Nutrient Removal Activated 
Sludge Processes 

The 3-stage Bardenpho is the most commonly applied BNR 
activated sludge process in South Africa. Variations of this 
process include:

• Johannesburg BNR process
• UCT and modified UCT activated sludge process
• Five stage Bardenpho process.

5.3.1 3-Stage Bardenpho

The 3-stage Bardenpho process BNR reactor is split 
into three distinct compartments for phosphate 
removal, nitrogen removal and COD oxidation. RAS 
(return activated sludge) from the clarifiers, which 
has low nitrogen concentrations, enters the anaerobic 
compartment, stimulating the phosphate accumulating 
organisms to release phosphate as a source of energy.

The Johannesburg modification of this process includes a 
separate RAS denitrification compartment to reduce any 
residual nitrate in the RAS by endogenous decay, which 
further improves phosphorous removal in the anaerobic 
compartment.

5.3.2 UCT/Modified UCT

The University of Cape Town (UCT) modification has a 
different method of dealing with the residual nitrate 
concentration in the RAS. The RAS is first recycled to the 
upstream end of the anoxic compartment, using available 
carbon flowing from the anaerobic section to reduce 
residual nitrate.

This denitrified liquor is then recycled back to the 
anaerobic compartment.

5.3.3 5-Stage Bardenpho

In the 5-stage Bardenpho process, the BNR reactor has 5 

compartments with anaerobic, primary anoxic, aerobic, 
secondary anoxic and re-aeration zones. The two anoxic 
compartments optimize nitrogen reduction.

5.4 Other treatment processes
5.4.1 Membrane separation biological 

treatment (MBR)

The use of permeable membranes to separate the mixed 
liquor suspended solids is performed in many different 
process configurations. The main components include:

• Pre-treatment with at least fine screening and grit
removal

• Biological reactor
• Membrane tanks, containing micro- and/or ultra-

filtration units
• Liquor recycles from the membrane tanks back to the

biological reactor.

If gravity separation is to be used, very large clarifiers are 
needed, and even then it is still sensitive to poor sludge 
settleability.

Potential benefits of the Membrane Bioreactors process 
include:

• Smaller biological reactor, since the process can be
operated at higher concentrations of suspended
sludge

• High quality treated wastewater
• Existing plant structures can be retrofitted without

increasing the reactor tankage
• Reduced sludge production.

5.4.2 Emerging variations

Granular sludge system is an emerging system but requires 
good process control to maintain the granules.



21

WASTEWATER TREATMENT TECHNOLOGIES – A BASIC GUIDE

Pretreated
Wastewater

Treated
Wastewater

Waste
Sludge

Option

Primrary
Anoxic

RAS Pumps

Membrane Tank

Aerobic

Membrane Biological Reactor

Anaerobic

NO3-N-Recycle

Secondary
Anoxic

Sludge Respiration

Permeate Pumps

Recycle

Air
 Compressor



UV

22

5.4.3 DEWATS

DEWATS stands for: decentralised wastewater treatment 
systems.  DEWATS aim to use local materials in design but 
at the same time following rigorous technical norms. It 
tries to be as low in energy intensity as possible and in 
favourable circumstances the whole treatment process of 
wastewater can be completely gravity driven without any 
energy requirement at all. This means that power cuts and 
load shedding or even accidental switching off of motors 
or pumps do not come into the picture at all. Wastewater 
flows as low as 100 litres or 1 cubic metre (m3) to as high as 
1 000 m3 can be handled by DEWAT systems. There is little 
or no maintenance though the performance has to be 
monitored regularly.

A typical system for a domestic household consists of:

• a primary treatment system consisting of a settling and
floating tank

• a secondary treatment system of an up-flow type baffled
reactor which digests wastewater anaerobically

• a tertiary treatment in subsurface horizontal flow sand
filters with reed beds; and

• a polishing pond for oxygenation and UV disinfection
from the sun’s rays.

The treatment of wastewater is highly effective and 
consistently meets pollution norms. Since the baffled reactors 
work very well, there is complete digestion of solids and 
usually there are no emptying or cleaning requirements 
unlike a septic tank. The quality of treated wastewater 
that emerges into the polishing pond is good enough for 
landscape applications. The reed bed system in the filter part 
can be a very good landscape feature with plants like canna 
offering a colourful and verdant look.

The DEWATS approach reports a 80 to 85 per cent reduction 
in BOD and COD, a 80 per cent reduction in phosphates 
and a 60 per cent reduction in ammonia from the input 
wastewater.

Waste water

Constructed Wetlands Polishing ponds

Primary treatment
(for example:)
• Sedimentation ponds;
• Septic tanks;
• Imhoft tanks

Secondary treatment
(for example:)
• Baffled septic tank;
• Fixed filters

Research is showing that the 
N+P found after the anaerobic 
baffle reactors can be used to 
successfully improve plants yields 
for agriculture.



23

WASTEWATER TREATMENT TECHNOLOGIES – A BASIC GUIDE

5.4.4 PETRO

The acronym PETRO stands for Pond Enhanced Treatment 
and Operation. The PETRO system is an appropriate 
technology equally applicable in the developed and 
developing world. It combines waste stabilisation ponding 
as a low tech primary stage and a polishing facility as a 
secondary stage. The secondary stage (PETRO facility) can 
either be a trickling filter or an activated sludge process. 

The primary pond, a relatively low-cost facility, makes 
a major contribution to the biological breakdown of 
organic matter (60% of COD removal) and therefore the 
overall economy of the system. The effluent from this 
pond is split and goes to the PETRO facility/reactor which 
is either a trickling filter or activated sludge process and 
to the secondary pond (oxidation pond) via a sidestream. 
The secondary pond allows the process of biological 

degradation of residual matter to continue. From this 
pond there is an algal-rich recycle back to the primary 
pond that will help to minimise methane production by 
introducing oxygen.

• The PETRO trickling filter variant: larger capital outlay
but less operational and maintenance costs and is very
simple to operate

• The PETRO activated sludge variant: inexpensive
capital-wise, however compared to the trickling filler
exerts a larger electricity demand and requires more
attention from the staff with skills to run a more
sophisticated plant.

The activated sludge variant offers a substantial additional 
advantage as, if necessary, it can be extended at little 
extra cost to facilitate pronounced biological phosphorus 
removal.

Raw sewage
Primary 

pond
Secondary 

pond

PETRO facility*

* PETRO facility is either an activated sludge reactor or trickling filter.

Side
streaming

Clarifier



24

5.4.5 Packaged plants 

What is a package plant? A package plant is any onsite, 
waterborne, domestic wastewater treatment system; whether 
it consists of one or many modules; with a total capacity less 
than 2 000 m3/day. It typically includes equipment largely 
constructed and packaged off site and brought onsite for 
installation.

Several package treatment technologies exist for the treatment 
of domestic wastewater. The most common types installed in 
South Africa include:

• Activated sludge/extended aeration plant
• Trickling filter
• Submerged bio-contactors; and
• Rotating bio-contactors.

Systems which usually form the pre-treatment step or polishing 
step include:

• Purely anaerobic systems
• Pond systems; and
• Constructed wetlands.

Disinfection is necessary for destroying pathogens in the 
treated wastewater before release to the environment. 
Disinfection is the final step in the treatment process and it is 
essential that the water is adequately treated prior to this step 
in order to ensure that the disinfection step is effective.
Common methods of disinfection include:

• Chlorination
• Ozonation; and
• Ultraviolet radiation.

Other disinfection methods available but are often not 
practical for onsite applications due to the hazardous nature of 
the chemicals used or the complexity of the process.

Did you know that chlorine 
gas is toxic and requires special 
equipment and trained personnel 
to work with and is not suggested 
for use in package plants? The 
disinfection method selected 
should be safe, reliable, simple 
and cost effective.



25

WASTEWATER TREATMENT TECHNOLOGIES – A BASIC GUIDE

5.4.5.1 Activated sludge plants/extended aeration

In most cases, these systems consist of a septic tank, followed by an aerated tank, a clarifier and a disinfection tank.

5.4.5.3 Membrane bioreactors

Membrane bioreactors, including submerged membrane bioreactors, are a relatively new technology in South Africa. These 
reactors make use of the activated sludge process, but in a modified form. The clarifier step is replaced by semi-porous 
membranes arranged is sheets or tubes. The membranes can be costly and it is therefore important to screen wastes in 
membrane type bioreactors.  Membrane systems can produce a high quality effluent, suitable for reuse applications or feed to 
reverse osmosis treatment. 

5.4.5.2 Emerging trends - Anammox

As an emerging technology, Anammox wastewater treatment offers the possibility of replacing the nitrification and 
denitrification processes for removing ammonia nitrogen from wastewater with partial nitrification and the anammox bacterial 
reaction which produces nitrogen gas. This reduces the  power requirements and sludge output.

Influent

Influent

Septic Tank

Septic Tank
Membrane Bioreactor

Disinfection

Screens

Aeration Tank Clarifier
Disinfection Tank

Final Effluent

Sludge for 
Disposal



26

5.4.5.4 Submerged bio-contactors

Plastic media, which allows for biomass attachment, is used in Submerged Bio-Contactors (SBC). The primary treatment, in most cases, consists of a septic 
tank. The wastewater is then pumped to a bio-contactor tank, which is filled with the plastic media. Air is introduced to the tank by means of an aeration 
blower.  Several package plant manufacturers in South Africa use the SBC approach. These systems have variations, but employ a similar concept of placing 
plastic media in a tank to allow surface area onto which the biomass can attach. Adequate aeration is critical to the performance of these treatment systems.

5.4.5.5 Trickling filters

Trickling filters are similar to the SBCs in that a tank is filled with a rock or synthetic media to allow for biomass attachment. The wastewater is sprayed at 
the top of the media surface and the tank is open to the atmosphere allowing for natural ventilation and aeration. As the wastewater gravitates to the 
bottom, organic matter and ammonia are metabolized by the biofilm which forms on the media surface. 

Influent

Influent

Septic Tank

Septic Tank

Trickling Filter Humus Tank

Blower 
(Aeration)

Bio-contactor Disinfection Tank

Disinfection Tank

Final Effluent

Final Effluent

Clarifier



27

WASTEWATER TREATMENT TECHNOLOGIES – A BASIC GUIDE

5.5 Constructed Wetlands
Artificial or constructed wetlands consist of a bed of granular 
material through which the effluent can flow without too much 
hydraulic resistance. The flow may be through the media in sub-
surface flow or over the top of the bed. The surface of the bed is 
planted with reeds. These may be of a variety of types, the most 
common being Phragmites australis, which grows wild in many 
parts of South Africa.

As with ponds, wetlands are constructed onsite and thus by 
definition are not considered as typical package plants.  They are 
however very effective as a polishing treatment.  Natural and 
constructed wetlands consist of reeds and other emergent 
hydrophytes. Emerging trends are to use selective media like 
chitin, charcoal and shells such as macadamian shells.

Wetlands improve water quality by removing or retaining 
inorganic nutrients, processing organic wastes and reducing 
suspended sediments.

The two types of constructed wetland configurations include 
surface flow wetlands and subsurface flow wetlands. Surface flow 
wetlands are better suited for large community systems in milder 
climates. In a subsurface wetland, the water level is maintained 
below a gravel substrate by a stand-pipe structure. This minimises 
the risk of exposure to people and greatly reduces potential for 
mosquito breeding. 

A constructed wetland can be an aesthetic feature in a housing 
development while serving as additional wastewater treatment.  

Generic Constructed Wetland Configuration

Treated
Wastewater

Cell A1 Cell A2 Cell A3

Cell B1 Cell B2 Cell B3

TRAIN B

TRAIN A

Final
Effluent



28

5.6 Ecosystem technologies
Ecosystem technologies for treating water are designed 
along the principles evolved by nature for building and 
regulating ecologies such as forests, lakes, estuaries 
and wetlands whose primary energy source is sunlight. 
Like natural ecosystems, ecosystem technologies have 
hydrological and mineral cycles. To create an ecosystem 
technology such as a living machine, organisms are 
collected and reassembled in unique ways depending 
on the purpose of the project. Appropriate assembly, 
depending on context is based on knowledge of the specific 
organisms that make up the components of the system, and 
on an understanding of the relative ecological context and 
ways to combine the individual components to achieve the 
desired function.

John Todd Ecological Designs, 

web-site: toddecological.com

In practical application, ecosystem 
technologies are self-contained 
treatment systems designed 
to treat a specific waste 
stream using the principles of 
ecological engineering. They 
achieve this by using diverse 
communities of bacteria and 
other microorganisms, and some 
combination of algae, plants, 